SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

LTE Band 26 / 5SMHz
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.24695 MHz -56.53 dBm -43.53 dB 30.000 MHz 815.000 MHz 100.000 kHz 742.36751 MHz -56.59 dBm -43,59 dB
860,000 MHz 1.000 GHz 100.000 kHz 946.88770 MHz -56.46 dBm -43,46 dB 860,000 MHz 1,000 GHz 100.000 kHz 909.94002 MHz -56.16 dBm -43,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53687 GHz -45.54 dBm -32.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47788 GHz -45.85 dBm -32.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.01587 GHz -41.58 dBm -28.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.91639 GHz -41,51 dBm -28.51 dB
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30.000 MHz 815,000 MHz 100.000 kHz 797.60843 MHz -56.86 dém -43.86 dB.
2860.000 MHz 1,000 GHz 100.000 kHz 910,73309 MHz -56,36 dém -43.36 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48138 GHz -45.77 dBm -32.77 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -41,50 dBm -28.50 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1IN1011B

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 5 Spectrum
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30.000 MHz 815.000 MHz 100.000 kHz 812.51437 MHz -56.66 dBrm -43.66 dB 30.000 MHz §15.000 MHz 100.000 kHz 803.1030% MHz -56.63 dBm -43.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 994.80170 MHz -56.45 dBm -43,45 dB 860,000 MHz 1.000 GHz 100.000 kHz 906.39454 MHz -56.14 dBm -43.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.6363% GHz -45.89 dBm -32.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50637 GHz -45.76 dBm -32.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -41.45 dBm -28.45 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -41.44 dBm -28.44 dB
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_— —_—
L ] (] ] (]
N 05:04:56
Highest Channel / QPSK
wom ) (]
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 tvgPwr
Limit (lhmk Paps
jine PURIOUS_JLINE_ABS PABS
-10 é‘[!,- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBém
R peaiia ¥ o PRSI P
-50 dBm — L
-70 dB
-80 dB
-90 de
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 779.65268 MHz -56.62 dBm -43.62 dB
860.000 MHz 1,000 GHz 100.000 kHz 86618127 MHz -56.45 dBm -43.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.05426 GHz -45.78 dBm -32.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.91626 GHz -41.43 dBm -28.43 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.33717 GHz -42.50 dBm -29.50 dB
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SPORTON LAB.
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Report No. : FG1IN1011B

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 5 Spectrum
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 d@ Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 623.39838 MHz -56.69 dBm -43.60 dB 30.000 MHz §15.000 MHz 100.000 kHz 814.23958 MHz -56.63 dBm -43.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 941.08034 MHz -56.30 dBm -43,30 dB 860,000 MHz 1.000 GHz 100.000 kHz 972.82572 MHz -56.16 dBm -43.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49088 GHz -45.94 dBm -32.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.54286 GHz -45.83 dBm -32.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -41.49 dBm -28.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.99738 GHz -41.68 dBm -28.68 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34860 GHz -42,42 dBm -29.42 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35766 GHz -42,39 dBém -20,39 d&
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30.000 MHz 815.000 MHz 100.000 kHz 813.20933 MHz -56.73 dbm -43.73 dB
860.000 MHz 1,000 GHz 100.000 kHz 871,03299 MHz -56.45 dBm -43.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48638 GHz -45.81 dBm -32.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.94126 GHz -41.40 dBm -28.40 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.34516 GHz -42.22 dBm -29.22 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1IN1011B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0077
40 Normal Voltage 0.0228
30 Normal Voltage 0.0200
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0077
0 Normal Voltage 0.0198
PASS
-10 Normal Voltage 0.0158
-20 Normal Voltage 0.0190
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0025
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A26-38 of 38
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN1011B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.25 6.23 6.81 7.01 PASS
TEL : 886-3-327-3456 Page Number : A41-1 of 31

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.92 491 9.81 9.67 | 14.18 | 14.57 | 18.66 | 18.90

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.89 484 9.75 9.91 | 1454 | 14.24 | 18.90 | 18.62

Page Number 1 A41-3of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m - m 2
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value | |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2.591012 GHz 17.15 dbm ndB down 2.915 MHz ML 1 2.532211 GHz 16.68 dem ndB down 3,508 MHz
TL 1 2,590532 GHz ndg 26.00 dB T 1 2.580522 GHz 23 dBm ndg 26.00 dB
T2 i 2,595448 GHz q factor 527.2 T2 i 2.585428 GHz 26 dem q factor 528.5
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Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,597256 GHz 18.77 dém nd@ down 961 Mz [ 1 2.589484 GHz 17.56 dem nd@ down 967 Wiz
T 1 2,588125 GHz -7.19 dBm nd8 26,00 d8 T 1 2,588185 GHz -7,40 dem nd8 26,00 d8
T2 1 2,587935 GHz -7.44 dbm q factor 264.8 T2 1 2.507855 GHz -a.24 dbm q factor 267.8
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15MHz / QPSK

Middle Channel / 15MHz / 16QAM
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.587066 GHz 17.94 dom nd@ down 14,176 MHz [ 1 2.588025 GHz 16.78 dem nd@ down 14565 MHz
T 1 2585867 GHz -7.84 dam nds 26,00 d8 T 1 2.585717 GHz -3.86 dam nds 26,00 d8
T2 1 2600043 GHz -6.51 dBm q factor 182.5 T2 1 2.600283 GHz -8.91 dBm q factor 177.7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1250 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 200 kHz
lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.36 dBm Mi[1] 15.23 dBm
2 o 2.5069660 GHz - 2.5867660 GHz
T ndB 26.00 dB N ndB 26.00 dB
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Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2566966 GHz 16.36 dbm ndB down 16,661 MHz ML 2.586766 GHz 15.23 dBm ndB down 16501 WHz
TL 1 2,5683689 GHz ndg 26,00 dB T 1 2.583609 GHz -10,19 dBm ndg 26.00 B
T2 i 2602351 GHz q factor 138.6 T2 i 2.60251 GHz -10.75 dém q factor 136.9
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Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
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Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,593969 GHz 14.92 dém ndp down 4,885 MHz Ml i 2.583878 GHz 16.45 dom ndp down 9,75 MHz
TL 1 2,590542 GHz -10.91 dém nds 26.00 d8 1 1 2,588085 GHz -9,42 dem nd8 26,00 d8
T2 i 2,595428 GHz -11.39 dém q factor 531.0 T2 i 2.587835 GHz -9.78 dém q factor 266.0
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum - um -
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.84 dBm mi1] 14.56 dBm
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.596177 GHz 15.84 dém nd@ down 14,535 MHz [ 1 2.505597 GHz 14.56 dem nd@ down 18,501 MHz
T 1 2585807 GHz -9.95 dam nds 26,00 d8 T 1 2583689 GHz -10.06 darm nds 26,00 d8
T2 1 2600343 GHz -10.07 dBm q factor 178.6 T2 1 2.60259 GHz -11.09 dBm q factor 137.3
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG1IN1011B

LTE Band 41

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

m - m -
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.75 dBm mi1] 14.80 dBm
9161100 GHZ] 2.
2 2 .
2 nds 6.00 dB =@ nds "
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60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 2591611 GHz 12.75 dbm ndB down 7,635 MHz ML 1 2.535597 GHz 14.80 dBm ndB down 9,91 MHz
TL 1 2,590622 GHz -13.27 dém ndg 26.00 dB T 1 2.588065 GHz -10,82 dBm ndg 26.00 dB
T2 i 2,595458 GHz -13.05 dém q factor 536.0 T2 i 2.587875 GHz -10.85 dém q factor 2618
L JU ] - L JU ] -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

- im 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.44 dBm mi1] 13.05 dBm
. 2.5914120 GHZ] - 2.5912020 GHZ]
6.00 dB nds 26.00 db|
104 - 14.236000000 MHz 10 o .‘ Bwe n 18.621000000 MHz
7 i 182.0 i T T L Pk, \ 139.2
] 0 da: .
10 df f -10 df ‘IJI
20 / -20
H{ \x s
i A, S, el - " f vy
0 =
AP RS A i
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.591412 GHz 13.44 dom nd@ down 14.236 MHz [ 2.501202 GHz 13.05 dem nd@ down 18,621 MHz
T 1 2,585927 GHz -12,48 dam nd8 26,00 d8 T 1 2,583689 GHz -12,11 dem nd8 26,00 d8
T2 1 2.600163 GHz -12.27 dbm q factor 182.0 T2 1 2.602311 GHz -14.64 dim q factor 139.2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

Occupied Bandwidth

LTE Band 41 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.49 4.49 8.99 8.97 | 13.49 | 1343 | 17.90 | 17.82

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 4.49 9.03 9.01 | 1355 | 1352 | 17.86 | 17.86

Page Number 1 A41-7 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.68 dBm Mi[1] 15.95 dBm
20 1] 2.59122200 GHZ - i 2.59285000 GHZ,
1 ~ epy +.485514486 MHz T o N oce B, +.485514486 MHz
¥V B N e ANV SN P N P 12
10 d { Ld | 10 df biia A
i | [ |
o 0 d8s 1 t
f \ [ |
10 d - -10 di .
/ \ 7
A -0 7
N § oy ™ P
-40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.591222 GHz 17.68 dbm ML 1 2.539285 Ghz 15.95 dem
TL 1 2,5907622 GHz 12.22 dBm Occ Bw 4.485514486 MHz T 1 2.5807522 GHz 12,13 dbm Occ Bw 4.485514486 MHz
T2 i 25952478 GHz 11.86 dém T2 i 2.5852378 GHz 10.35 dém

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.96 dBm mi1] 17.71 dem
. 1 ) 25890940 GHa - 25894440 GHz
Y D P ] P 8.991008991 MHZ] T B S EEM_ - 1o 8.971028971 MHZ]
10 ¢ = 10 o .
\ |
/ \ i
o < T 0 da:
d / | d
10 / T -10 7
20 +— v 20 -
W sahd i T T
26 0
40 dBmv -40 dBm:
50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,589084 GHz 17.96 dém [ 1 2.509444 GHz 17.71 dem
T 1 2,56884845 GHz 11,62 dBm 0cc Bw £,991008991 MHz T 1 2,5854845 GHz 11,71 dem 0cc Bw 8.971028971 MHz
T2 1 2,5074755 GHz 11.99 dbm T2 1 2.5074555 GHz 10.12 dém

Middle Chann

el / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m - im -
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.19 dBm mi1] 16.4+ dBm
. M1 2.5971960 GHZ] - e 2.5921910 GHZ]
= [ o 13486513487 MHZ| = - X oC By - 13426573427 MHZ|
A e PPy F P,
10 ¢ = 10 o - =
o - t 0 de: l]
| ‘ i
It L i I
10 -10
| ] 1
Y |
-20 -20 ~
R0 PR T Vi
G it AT . | e ;
50 dmi=L] T
40 dBmv -40 dBm:
50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.597196 GHz 17.19 dém [ 1 2.502191 GHz 16.4% dem
T 1 2.5862867 GHz 11.83 dam oce Bw 13.485513487 MHZ T 1 25852867 GHz 10,97 dam oce Bw 13.426573427 MHZ
T2 1 2.5097732 GHz 12.23 dém T2 1 2.5997133 GHz 10.76 dBm
L JU ] L JU e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

LTE Band 41

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1250 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 200 kHz
e Att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  16.9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.60 dBm Mi[1] 15.41 dBm
2 2.5980350 GHz - e 2.5850480 GHz
T - 17.902097902 MHz - . Occew
N T v o v QPR L
10 AR VUVt A 104 Lol rlpg pVom, =Y !
[ I
o 0 de:
10 d -10 di “
|
20 -20 +
s vy P
a1 el Wl ey o o "'»-
Ay L.V o B VAY
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.598035 GHz 16.60 dbm ML 1 2.585048 GHz 15.41 dem
TL 1 2,564009 GHz 11.90 dBm Occ Bw 17.902097902 MHz T 1 2.5840889 GHz 10.75 dBm Occ Bw 17.822177822 MHz
T2 i 26019111 GHz 10.94 dém T2 i 2.6018111 GHz 9,95 dém

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.84 dBm mi1] 16.98 dBm
. 2.59303000 GHz - 2.5908220 GHZ]
b oce Bw +.485514486 MHZ . occBw . 9.030969031 MHZ]
L L B AT AT L ~ P S
_ Gohaty v T ~, 10 X
| \ i |
o t L 0 d8: T \
] \
10 d - 104 |
/ \
20 1 | 20 A
S 1 - o Ty
\ A e caphg
-40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,59301 GHz 15.84 dém [ 2.500822 GHz 16.38 dem
T 1 2,5907522 GHz 9,04 dBm 0cc Bw 4485514486 MHZ 1 1 2,5884446 GHZ 11,05 dem 0cc Bw 9.030969031 MHz
T2 1 2,5052378 GHz 8.70 dbm T2 1 25074755 GHz 10.52 dom

Middle Channel / 1

5MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum

G um | il
Ref Level 30.00 cbm  Offset 12,50 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.50 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.60 dBrm Mi[1] 14.18 dBm
. 2.5994740 GHZ] - 2.5875250 GHZ]
oce Bw 13546453546 MHz oce Bw 17.862137862 MHz
T . " 1 o S, i 2
0d ., A — T 104 . e [ \ern, ‘
; i ‘
o 0 d8: f l
10 df 10 di
/ \
20 -20
- \
UB = s AT d
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2.599474 GHz 14.60 dom [ 1 2.587525 GHz 14.18 dem
T 1 2.5861968 GHz .84 dam oce Bw 13.545453546 MHZ T 1 2.5840889 GHz .23 dBim oce Bw 17.862137862 MHZ
T2 1 2.5097433 GHz 9.93 dBm T2 1 2.601951 GHz 9.28 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011B

LTE Band 41

ctrum 2 2
Ref Level 30.00 GBm  Offset 12,50 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.00 dBm Mi[1] 13.95 dem
2.5994000 GHz
2 2
= i Oce B = T occow 9.010989011 Mz
10 df r -~ - e e 10 df B s A - .
/ | ! \
|
o T ods f T
\ !
Lo 0 / |
/ L ! \
-20 7 -20 f
/ \ A nd
-30 df 7 < W] -30 dBm— ~ = 7 s
A v V) sy VAR -
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 2,59312 GHz 12.90 dBém M1 1 2.5934 GHz 13.95 dBm
TL 1 2,5907622 GHz .54 dBm Occ Bw 4485514486 MHz T 1 2,5885245 GHz 7.54 dBm Oce Bw 9.010989011 MHz
T2 i 25952478 GHz .75 dém T2 i 2.5975385 GHz .80 dém
Spectrum - im -
Ref Level 30.00 GBm  Offset 12,50 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.50 OB & RBW 200 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.76 dBm Mi[1] 12.12 dem
2 2.5890740 GHz - 2.5987940 GHz
™ occ Bw 13.5164B3516 MHz Occ By 17.862137862 MHz
Thadnn a N P f1n A . X
10 df T # . . = 10 = ~ A
7 7 E A ] T V= v
] . T 0 da: -
f |
10 df =10 di ;
20 ,} 20 : .
! P I \ A
] e [P L L
-a0d = v T
Ju.,ww T e Ty
40 dBmv
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result |
ML 1 2,589074 GHa 12.76 dém Ml 2.588794 GHz 12.12 dém
TL 1 2,5862268 GHz 7,46 dBm occ Bw 13.516483516 MHZ 1 1 2,584049 GHz 7,57 dem 0cc Bw 17.862137862 MHZ
T2 i 2,5997433 GHz .44 dbm T2 i 2.6018111 GHz 7.44 dim

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN1011B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

] o
Spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS f 20 th‘.‘P' 'PllHlﬁ IS_LINE_ABS PASS
10 dBm H 10 dBm l
{
0 dem 1 \ 0 dBm { I
-10 dém . -10 dém J \_|
o0 dam J L -20 dem I
SPURIOUS_LINE_ABS ]
-30 dBm =0 cém
4os A L o~
50 dim
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68569 GHz 23.39 dém -6.61 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49007 GHz -31.54 dém -6.54 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -10.60 dBm -0.60 dB
2490 GHz 2,405 GHz 1.000 MHz 249491 GHz -19.06 dém -6.06 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69118 GHz -18.24 dBm -8.24 dB
2:495 Gz 2,496 GHa £0.000 kHz 2.49600 GHz -16.40 dém -3.40d8 2,695 Gz 2.606 GHz 1,000 MHz 2.69501 GHz -29,34 dBm -16.34 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49536 GHz 22.30 dem -6.70 dB .606 GHz 2.715 GHz 1.000 MHz 5.65718 GHz 3247 dBm 347 dn
.
il ] N [ 2
Date: 21.JUN.2022 1 Bate Laisii0n
o
pectru v
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘.‘p SPURIOUS LINE ABS PASS
10 dBm I ‘|
0 dem /f 1! dem ‘
L !
-10 dBm | 10 dem \
[
50 dam | 20 dem -~ I
SPURIOUS_LINE_ABS ] | e
-30 dem
-30 dém B
~ Wu PPN
o ot w 40 dBm ;
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8619 GHz 9.43 dBm -20.57 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49046 GHz -31.33 dBm -6.33 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -20.03 dBm -10.03 dB
2490 GHz 2,405 GHz 1.000 MHz 2.49497 GHz -21.15 dém -6.15 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69108 GHz -15.84 dBm -5.84 dB
2,495 GHz 2.496 GHz 50.000 kHz 2,49600 GHz -25.84 dém -12.84 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69510 GHz 3768 dBm 1468 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49926 GHz 9,62 deém -20.38 dB .606 GHz 2.715 GHz 1.000 MHz 5.60804 GHz 29.95 dBm 458 dn
.
I J1 £
Data: 21 UN.2022
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1IN1011B

LTE Band 41/ 5MHz / 16QAM

corum ) |( spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
20 chihie _EPURIOUS LINE ABS PAES 20 dbife 'PIIH[ﬁ IS_LINE_ABS PASS
10 dBm 10 gBm i
{
0 dem 0 dem l 1
-10 dém -1odem [ \_|
50 dam -20 dem I
SPURIOUS_LINE_ABS
-30 dBm
_an dn RPN T 1
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 22.62 dBm -7.38 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49042 GHz -31.80 dém -6.80 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -13.76 dBm -3.76 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -20.62 dém -7.62 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69134 GHz -20.63 dBm -10.63 d8
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -17.68 dBm -4.68 d 2,695 GHz 2,696 GHz 1,000 MHz 2,69516 GHz -30.87 dBm -17.87 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49638 GHz 22,93 dBm -7.07 d& 2.606 GHz 2.715 GHz 1,000 MHz 5.69771 GHz -37.56 dbm ~8.56 dB
\
) v I [ >
Date: 21.JUN.2022 14:4B:06 Dato
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 deém  Offset 16.50 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 dhiffe_BPURIOUS | INE_ABS PASS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dém R.8m
0 dem Hi[fp <em 1
-10 deém } 10 dBm ' \_|
o darn. | JI -20 dem T
SPURIOUS_LINE_ABS ] \
-30 dBm ~30 dem
-40 dBm mwmm % P err——
ar e RN AT
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8611 GHz 8.53 dBm -21.47 db
2.475 GHz 2.490 GHz 1.000 MHz 249043 GHz -31.32 dém -6.32 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -23.80 dBm -13.90 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49489 GHz -21.66 d&m -8.00 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69132 GHz -18.55 dBm -8.55 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -25.38 dBm -12.38 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69501 GHz 28.39 dbm 15,30 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49832 GHz 8.56 dBm -21.44 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69606 GHz 30,71 dBm ~5.71 dB
\
) i )
Date: 21.JUN.2022 14:50:04
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LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 16.50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 dB
SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS A 20 GBHTIP' 'PIIH[[&J IS_LINE_ABS PASS
10 dem H 10 dBm | i
0 dBm 1 0dem j
-10 dém \ -10 dem I l \_|
| \ |
SPURIOUS_LINE_ABS |

-30 dBm: \l

0 o] bk
-50 dBm
-60 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 21.68 dém -8.32 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -34.84 dém -9.94 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -13.30 dBm -3.30 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -23.03 d&m -10.03 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69114 GHz -21.84 dBm -11.84 dB
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -21.60 dBm -8.60 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69500 GHz -32.97 dBm -19.97 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49634 GHz 22.00 dBm -8.00 d& 2.606 GHz 2.715 GHz 1,000 MHz 5.60634 GHz 35.59 dbm ~10.59 dB
\
) v I [ >
Dater 21.JUN.2022 14:55:00

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 16.50 dB

Mode Auto Sweep
SGL Count 1007100

Ref Level 30.00 dém  Offset 16.50 d& Mode Auto Sweep

SGL Count 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIGHIE CHMEKARS PABS
20 db,l‘ilm sPURIOUS_) INE_ABS PABS 20 dh’_‘LllP SPURIOUS LINE _ABS PAES
10 dBm: 10 dBm
0 dBm
-10 dBm

20 e |
SPURIOUS_LINE_ABS |

-30 dBm
0 dp PR u -40 dBm
-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68574 GHz 7.58 dbm -22.42 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48983 GHz -34.84 dém -9.94 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -24.26 dBm -14.26 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49484 GHz -23.34 dBm -10.34 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69107 GHz -21.54 dBm -11.54 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -28.19 dBm -15.15 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69505 GHz 230,37 dBm Z17.37 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49676 GHz 7.49 dBm -22.51 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69611 GHz -32.05 dbm ~8.05 dB
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LTE Band 41 / 5MHz / 256QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fragusncy | powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68969 GHz 16.68 dBm -11.32 de
2.475 GHz 2.490 GHz 1.000 MHz 2,49043 GHz -33.65 dBm -8.65 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69002 GHz -17.30 dBm -7.30 d8
2490 GHz 2.495 GHz 1.000 MHz 249487 GHz -21.50 dém -6.50 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -20.73 dem -10.73 d8
2:495 GHz 2.496 GHz 50.000 kiz 249595 GHz -20.14 dBm cT14de 2,695 GHz 2.696 GHz 1,000 MHz 2.69569 GHz -31.79 dBm -15.79 dB
2,496 GHz 2.501 GHz 100,000 kHz 249532 GHz 18.58 dim -11.32 dB 5696 GHz 2.715 GHz 1.000 MHz 5.66713 GHz 33.30 cBm 530 dn
Y
i - i [ o
Date 21 .JUN. 2022

D

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8611 GHz 5.68 dBm -24.32 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49038 GHz -32.17 dém -7.17 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69002 GHz -26.42 dBm -16.42 dB
2490 GHz 2.495 GHz 1.000 MHz 249480 Gz -21.81 dém -6.91 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69112 GHz -23.47 dBm -13.47 d8
2,495 GHz 2,496 GHz 50.000 kHz 2,49533 GHz -27.65 dém -14.65 dB 5 595 CH= 2896 GHz 1,000 MHz 269513 GHZ 2995 dBm 1608 de
2,498 GHz 2.501 GHz 100,000 kHz 2,50048 GHz 5,58 dem -24.42 dB > 856 GHz 5716 GHz 1,000 Mz 5 55662 GHe ~31.56 cbm .56 db
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SPORTON LAB.
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LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68540 GHz 23.05 dBm -6.95 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49030 GHz -31.09 dBm -6.99 db 2.690 GHz 2,601 GHz 200.000 kHz 2,69006 GHz -17.14 dBm -7.14d8
2490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -20.29 dém -7.29 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69103 GHz -19.59 dam -9.59 dB
2,495 GHz 2,496 GHz 100,000 kHz 249600 GHz -18.25 dém -5.29 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69530 GHz 30,02 dBm 1702 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49560 GHz 23,52 dem -6.47 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70001 GHz 3401 dBm 591 dn
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68162 GHz 6.58 dBm -23.42 db
2.475 GHz 2.490 GHz 1.000 MHz 249032 GHz -30.85 dBm -5.85 d 2.690 GHz 2.601 GHz 200,000 kHz 2.69015 GHz -22.70 dBm -12.70 dB
2490 GHz 2.495 GHz 1.000 MHz 249488 Gz -27.00 dém -14.00 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69121 GHz -19.24 dem -9.24 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49539 GHz -31.03 dém -18.03 dB 5 595 CH= 2,700 GHz 1,000 MHz 269514 GHz 23 13 dBm in13de
2,498 GHz 2.506 GHz 100,000 kHz 2,50048 GHz £.46 dém -23.54 dB .700 GHz 5716 GHz 1,000 Mz 570048 GHz 3185 cbm 83 db,
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1IN1011B

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
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Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68938 GHz 22.64 dBm -7.36 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48948 GHz -33.18 dém -8.18 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -17.44 dBm -7.44 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49476 GHz -21.36 dém -6.36 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69112 GHz -21.01 dém -11.01 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49598 GHz -19.72 dém -6.72 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69507 GHz 3161 dBm 1561 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49559 GHz 22.62 dem -7.17 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70158 GHz 36 3¢ dBm REETY
T
) v I [ >
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D
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.50 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 16.50 dB Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
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Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
| __Range Low RangeUp__ | RBW | Fraguancy |__Powerabs | Atimit | 2.680 GHz 2.690 GHz 100.000 kHz 2.68132 GHz 5.57 dBm -24.43 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48999 GHz -30.21 dém -5.21d8 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -25.08 dBm -15.08 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49487 GHz -23.79 d&m -10.79 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69121 GHz -21.84 dBm -11.84 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49552 GHz -27.72 dBm -14.72 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69501 GHz 25,68 dbm Z12.68 db
2,496 GHz 2.506 GHz 100,000 kHz 2.50526 GHz 5.74 dBm -24.26 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70024 GHz 31,75 dbm ~6.75 dB
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LTE Band 41/ 10MHz / 64QAM

corum ) |( spectrum
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
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Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68544 GHz 21.49 dém -8.51 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48996 GHz -32.86 dém -7.96 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69002 GHz -18.76 dBm -8.76 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -23.36 dém -10.36 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -22.45 dBm -12.45 de
2,455 GHz 2.496 GHz 100.000 kHz 2.49558 GHz -22.78 dBm -9.78 d& 2.695 GHz 2.700 GHz 1,000 MHz 2.69510 GHz 233.16 dBm 220,16 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.49658 GHz 21.43 dBm -8.57 d& 2.700 GHz 2.715 GHz 1,000 MHz 5.70020 GHz 36,66 dbm C11.66 dB
\
i [ i 1 )
Dater 21.JUN.2022 15:13:16 Date 15:15:15
Spectru
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 deém  Offset 16.50 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit fheck PAES | SPURIGECHHEKABS PABS
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Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.66244 GHz 4.55 dBm -25.45 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -31.43 dém -6.43 d8 2.690 GHz 2.691 GHz 200.000 kHz 2.69000 GHz -28.31 dBm -18.31 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49453 GHz -25.23 dém -12.23 d8 2,691 GHz 2.605 GHz 1,000 MHz 2.69134 GHz -24.64 dbm -14.64 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49558 GHz -30.35 dBm -17.35 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69505 GHz 28,42 dbm 215,42 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.50306 GHz 4,57 dBm -25.43 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70023 GHz 33,70 dbm ~8.70 dB
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SPORTON LAB.

FCC RADIO TEST REPORT
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LTE Band 41/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
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Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68941 GHz 18.66 dbm -11.34 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48972 GHz -33.52 dém -8.52 db 2.690 GHz 2,601 GHz 200.000 kHz 2,69002 GHz -19.74 dBm -9.74 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -22.20 dém -9.20 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69114 GHz -21.27 dem -11.27 d8
2,495 GHz 2,496 GHz 100,000 kHz 2,49539 GHz -22.02 dém -9.02 dB 5 605 GH= 3,700 GH2 1,000 Mz 2.69505 GHz 3141 dBm 15 4108
2,498 GHz 2.506 GHz 100,000 kHz 2,49557 GHz 18.67 dBm -11.33 dB 5.700 GHz 2.715 GH2 1.000 MHz 5.70077 GHz 36 57 dBm C1187 B
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
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Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68747 GHz 2.63 dbm -27.37 dB
2.475 GHz 2.490 GHz 1.000 MHz 249034 GHz -34.66 dBm -9.66 d 2.690 GHz 2.601 GHz 200,000 kHz 2.69002 GHz -28.77 dBm -18.77 dB
2490 GHz 2.495 GHz 1.000 MHz 249470 GHz -29.02 dém -16.02 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69117 GHz -26.49 dBm -16.49 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49598 GHz -35.14 dém -22.14 dB 5 595 CH= 2,700 GHz 1,000 MHz 269523 GHz ~30°56 dBm 175 de
2,498 GHz 2.506 GHz 100,000 kHz 2,50488 GHz -0.55 dBm -30.55 de .700 GHz 5716 GHz 1,000 Mz 570002 GHe ~35.59 chm ~10°59 db,
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LTE Band 41/ 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.685914 GHz 22.89 dBm -7.12 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49025 GHz -31.49 dBm -6.49 db 2.690 GHz 2,601 GHz 300.000 kHz 2,69003 GHz -16.35 dBm -6.35 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -20.29 dém -7.29 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -19.11 dem -9.11 dB
2,495 GHz 2,496 GHz 200.000 kHz 2,49557 GHz -18.48 dém -5.43 dB 5 605 GH= 3,708 GH2 1,000 Mz 2.69520 GHz ~29.25 dBm 1626 dB
2,498 GHz 2.511 GHz 100,000 kHz 249586 GHz 23.08 dem -6.02 d 5.705 GHz 2.715 GHz 1.000 MHz 5.70808 GHz 37.46 dBm 1o 46 B
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Lowest Band Edge / Full RB Highest Band Edge / Full RB
[%] Spectrum

Spectru
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__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68033 GHz 4.57 dBm -25.43 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49000 GHz -30.45 dém -5.45 d& 2,690 GHz 2.601 GHz 300.000 kHz 2,69001 GHz -24.63 dBm -14.63 dB
2490 GHz 2.495 GHz 1.000 MHz 249473 Gz -25.92 dém -12.92 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69128 GHz -23.55 dam -13.55 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49539 GHz -27.40 dém -14.40 dB 5 595 CH= 2,705 Gz 1,000 MHz 269505 GHz 25 47 dBm Cioarde
2,498 GHz 2.511 GHz 100,000 kHz 2,50862 GHz 4,98 dem -25.02 dB 708 GHz 5716 GHz 1,000 Mz 590547 GHE ~35.25 dbm 1023 d
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LTE Band 41/ 15MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

corum ) |( spectrum
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